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ABOUT US
Samrat,  a brand made in India and world-class, has been in the 

manufacturing of premium quality Plywood, Laminates and HPL Claddings 

for more than 35 years.

Since its inception in 1988, Samrat has advanced significantly and now is 

one of the leading companies in the Plywood and Laminate industry in 

India. All Products are manufactured at 3 state-of-the-art factories situated 

in North India. Samrat products provide the highest calibre goods in the 

market, and as a result, we have achieved the milestone in achieving very 

prestigious certifications such as CE, CARB, FSC, FR: BS1D0, E0, E05, 

GRIHA, GREEN PRO, ISI, ISO, EN 636, Anti Viral and Antibacterial.

The working pattern revolves around the Values, Vision and Mission which 

further makes sure that all customers are satisfied at the highest level in 

terms of communications, service and quality. As a result of this Samrat 

Plywood has been able to create its presence in 21 states in India along 

with a global presence in 25 countries.

37
YEARS OF SUCCESS



WHY CHOOSE SAMRAT 
DECORATIVE LAMINATES ?

•	 Abrasion: All Sheets by Samrat are 

manufactured with ADO Tissue by 

Glatfalter to increase abrasive power.

•	 Resins: In Samrat, 100 % Phenolic resins 

are used to increase the durability of 

the product.

•	 Papers: Decorative papers in Samrat 

Laminates Range are selected 

from reputed printers globally like 

Schattdecor, Lamigraf, Chiyoda, 

Technocell etc.

•	 Colour Matching: Samrat works with 35 

printers globally. This helps in colour-

matching the majority of designs as 

per customer requirements.

•	 Dimensions: Samrat Offers Multiple 

sizes to accommodate the customer’s 

requirements.

•	 Lead Time: Samrat offers dedicated 

commitments to maintaining the 

supply chain schedules.

•	 Innovation: Samrat maintains constant 

innovation exercises to stay updated 

with the market trends.

•	 Tests and Certificates: Samrat products 

are certified and tested with the best 

of the authorities and laboratories 

to make them applicable for major 

project specifications globally.

•	 Design Range: Samrat has over 1000 

Designs and textures in the total 

portfolio to meet the varied customer 

tastes and preferences.

•	 Specifications: Samrat Laminates is 

highly specified by more than 3000 

architects all across the network.

•	 Hygiene: With Antimicrobial and anti-

viral ingredients, Samrat Laminate 

becomes the perfect interior product 

for hygienic environments.

•	 Network: Samrat caters to more than 

30000 Dealers through a robust 

distribution network of 250 channel 

partners globally.



BRIEF OVERVIEW OF
HIGH PRESSURE LAMINATE

High Pressure Laminates are regarded as one of the most durable decorative 
surface materials, and it is available with a variety of special performance 
properties such as chemical, fire, and wears resistance. High-pressure 
laminates may be the answer if you need a versatile surfacing solution. 

HOW IS IT CREATED
High Pressure Laminates are created by infusing phenolic resin into multiple 
layers of kraft paper. Before pressing, a layer of printed decorative paper is 
placed at the top of the kraft paper. Under heat and pressure, the resulting 
sandwich is fused together (more than 1,000 PSI). Because phenolic and 
melamine resins are thermoset plastics, the curing process converts the 
resin into plastic via a cross-linking process, which transforms the paper 
sheets into a single, rigid laminated sheet. Thermo-setting forms strong, 
irreversible bonds that contribute to the durability of HPL.

BENEFITS OF HIGH PRESSURE LAMINATES
HPL laminates, as we all know, are primarily designed and developed for 
commercial surfaces and spaces where heavy objects are placed. We need 
to understand why using high pressure laminates has a variety of benefits, 
which are discussed further below.

PROVIDES HIGH DURABILITY
The high pressure laminates’ most important feature is their durability. It is 
designed to withstand the weight of high-pressure objects by being impact-
resistant, scratch-resistant, and abrasion-resistant. Surfaces such as cabinet 
doors, reception areas, cubicles, and check-out stands are laminated with 
HPL to make them more functional and appealing.

LOW HEAT CONDUCTION
The heat conductivity of high pressure laminates is another advantage. Yes, 
it does not get too hot in the summers or too cold in the winters. You can 
install HPL in a location where the temperature remains high to keep it from 
becoming warm or normal in extremely cold conditions.

MOISTURE AND WATERPROOF RESISTANCE
To make laminates waterproof, additional layers of plastic sheets are 
added. This feature is another benefit for users who intend to install the 
High Pressure Laminates in areas where moisture levels are typically high. 
It is resistant to humidity and moisture, making it ideal for spaces that are 
frequently exposed to such conditions.

STYLISH AND INNOVATIVE DESIGNS
If you want modern and stylish laminate sheets, in addition to durability 
and extreme weather resistance, High Pressure Laminates are the best 
option. HPL is manufactured in modern and innovative designs with a stylish 
appearance, and it is available in a variety of options to match your favourite 
spaces such as wall panels, furniture, cabinets, and so on.



LOW AND EASY MAINTENANCE
Another benefit of high pressure laminate is that it is simple to clean and 

maintain. To remove blemishes from such laminates, use a liquid cleaner and 
a sponge. HPL laminates are simple to clean with a microfiber or a glass 
cleaner due to their stain and heat resistance. High pressure laminates have a 
low maintenance requirement, making them a popular choice for customers 
looking for a surface that requires regular cleaning and maintenance.

VERSATILE APPLICABILITY
The best feature of HPL is that it can be used for a variety of surface areas. 
Yes, HPL can be installed vertically as well as horizontally in a variety of 
locations. You can use it in a variety of settings, sizes, and structures, such 
as commercial and residential buildings with varying levels of customization. 
HPL can be used on walls, cupboard doors, partitions, shelving units, lobbies, 
and cubicles.

When considering the benefits of high pressure laminates, it is clear that it 
may be the most versatile type of laminate that can be used in a variety of 
settings. It can provide your entire building with the most innovative look 
possible, as well as durability and a smooth surface.



SIZES OFFERED :

•	 1300 mm x 3050 mm
•	 1220 mm x 3050 mm
•	 1300 mm x 2800 mm
•	 1220 mm x 2440 mm
•	 900 mm x 2150 mm

THICKNESS :
•	 0.6 mm
•	 0.7 mm
•	 0.8 mm
•	 0.9 mm

•	 1.0 mm
•	 1.2 mm
•	 1.5 mm

LAMINATES PRODUCTS AT A GLANCE

PAN INDIA AND GLOBAL PRESENCE

Samrat Mica stands tall with its widespread presence across India, facilitated by a 
comprehensive distribution network that reaches every major state and city.
Beyond borders, our commitment extends globally, as we proudly serve as leading 
exporters to over 25 countries, fostering strong connections on an international 
scale.”

Network Strength : 

Channel Partners Network : 250+
Dealer Network : 30000+
Global Channel Partners : 50+

•	 Decorative Laminates
•	 Post Forming Laminates
•	 Fire Retardant Laminates
•	 Chemical Resistant Laminates
•	 Digital Laminates
•	 Metallic Laminates
•	 Unicore Laminates
•	 Flicker Laminates
•	 HPL for Sandwich Panels
•	 Chalk and Marker Board 

Laminates
•	 Anti Finger Print Laminates
•	 Liner Laminates
•	 Compact HPL
•	 Exterior Grade HPL
•	 Interior Grade HPL
•	 Anti-Bacterial Clean Room HPL



TEST REPORTS
•	 RESISTANCE TO SCRATCHING 

•	 RESISTANCE TO IMPRESSION IN BOILING WATER

•	 RESISTANCE TO IMPACT BY SMALL DIAMETER BALL

•	 RESISTANCE TO DRY HEAT at 160° C

•	 RESISTANCE TO WET HEAT at 100° C

•	 RESISTANCE TO SURFACE WEAR

•	 STAIN RESISTANCE

•	 DIMENSIONAL STABILITY 

•	 SURFACE FINISH

•	 SURFACE QUALITY

•	 EDGE QUALITY

•	 VISUAL INSPECTION

•	 RESISTANCE TO WATER VAPOUR

•	 FLATNESS

•	 DENSITY

•	 STRAIGHTNESS

•	 DIMENSION

•	 RESISTANCE TO IMPACT BY LARGE DIAMETER BALL

•	 LIGHT FASTNESS

•	 RESISTANCE TO STAINING

•	 FORMALDEHYDE CONTANT

•	 ANTI VIRAL

•	 COEFFICIENT OF LINEAR EXPANSION

•	 ANTI-BACTERIAL

•	 THERMAL CONDUCTIVITY TEST REPORT

•	 FR:BS1D0

•	 ACID RAIN RESISTANCE OF CLADS



Sr. No Test Test Method Requirement Result

1 Resistance To Scratching EN 438-2-25 Min. 3 4

2
Resistance To Impression In 

Boiling Water

Gloss Finish
EN 438-2-12

Min. 3 4

Other Finish Min. 4 5

3
Resistance To Impact By Small 

Diameter Ball
En 438-2-20 Min. 25 30

4 Resistance To Dry Heat At 160° C
Gloss Finish

EN 438-2-16
Min. 3 4

Other Finish Min. 4 5

5 Resistance To Wet Heat At 100° C
Gloss Finish

EN 438-2-18
Min. 3 4

Other Finish Min. 4 5

6 Resistance To Surface Wear EN 438-2-10 ≥350 420

7 Stain Resistance
Group 1 & 2

EN 438-2-26
Min. 5 5

Group 3 Min. 4 5

8 Dimensional Stability 
Macine Direction

EN-438-2-17
Min. 0.45 0.059

Cross Direction Min. 0.90 0.097

9 Surface Finish EN 438-3-6.2.3
No Significant Colour & 
gloss change observed

10 Surface Quality EN 438-3-6.2.5.2
No sign of dirt, Spots, 

scratches or other defects 
observed

11 Edge Quality EN 438-3-6.2.5.3

No sign of moisture marks 
and corner damage 

observed on four edges of 
the laminate

12 Visual Inspection EN 438-3-6.2.5 Satisfactory

13 Resistance To Water Vapour
Gloss Finish

EN 438-2-16
Min. 3 4

Other Finish Min. 5 5

14 Flatness EN 438-2-9 ≤60 1.02

15 Density EN ISO 1183-1 ≥1.35 1.44

16 Straightness EN 438-2-7 ≤1.5 0.082

17 Dimension

Length
EN 438-2-6

=10/0 1001

Width =10/0 998

Thickness EN 438-2-5 0.5 to 2.0± (0.10 to 0.15) 0.60

18
Resistance To Impact By Large 

Diameter Ball
EN 438-2-21 Min. 1000 1800

19 Light Fastness EN 438-2-29 Min. 5 5

20

Staining Agent Contact Time Observation Result

Toothpaste, Handcream, Urine, 
Alcoholic Beverages, Natural Fruits 
And Vegetable Juices, Lemonade 

And Fruit Drinks, Meat And 
Sausages, Animals And Vegetables 

Fats And Oils, Water, Yeast 
Suspension In Water, Salt (Nacii) 

Solution

16 Hours No Visible Changes Rating 5
Cleaning Solution

Dedocyl Benzene 
Sulfonate (23%)

Alkyl Aryl Poly Glycol 
Ether (10%)

Water (67%)

Commercial Disinfectants

Stain Or Paint Removers Based On 
Organic Solvents 

Citric Acid (10% Solution)

21 Formaldehyde Contant Astm D6191 <1

22
Anti - Viral Exptl. Condition Control 

(A) (Pfu/ Ml)
Neutralizer Toxicity 
Control (B) (Pfu/ Ml)

Dilution–Neutralization 
Control (C) (Pfu/ Ml) Result

Ms2 Bacteriophage 50 52 54 Satisfactory

23 Anti Viral

Quantitative Assessment Of Antiviral Activity –Iso 
21702: 2019

Result

Untreated: Average No. Of Plaques Recovered At 0 
Hours (U0): 1.00x 105 Pfu/Sq. Cm.

Log = 5.00
Satisfactory

Untreated: Average No. Of Plaques Recovered At 24 
Hours (Ut): 1.24 X 105 Pfu/Sq. Cm.

Log = 5.09

Average No. Of Plaques 
Recovered From 

Treated (At)

Log Of Plaques Recovered 
From Treated (At)

Antiviral Activity(R)
(Log Ut- At) Virus Reduction Percentage

< 10 <1 >4.09 >99.99

24 Anti-Bacterial

Quantitative 
Assessment Of Activity: 

Jis Z 2801: 2010; 
Amendment 1: 2012

Avg. Count Log Result 

Untreated Control: 
Inoculum On Untreated 
Sample At 0 Hours (U0) 

Cfu/Cm2

18750 4.27

Satisfactory
Untreated Control: 

Inoculum On Untreated 
Sample After 24 Hours 

(Ut) Cfu/Cm2

98125 4.99

Sample Identification No. Bacteria On Treated 
Sample Cfu/Cm2 (At)

Log Of Bacteria On Treated 
Sample (At) 

Antimicrobial Activity
R = (Ut - U0) – (At - U0)

High Pressure Laminate <6.25 <0.80 >4.21 (>99.99%)

25 Anti-Bacterial

Quantitative 
Assessment Of Activity: 

Jis Z 2801: 2010; 
Amendment 1: 2012

Av. Count Log Result 

Untreated Control: 
Inoculum On Untreated 
Sample At 0 Hours (U0) 

Cfu/Cm2

25000 4.40

Satisfactory
Untreated Control: 

Inoculum On Untreated 
Sample After 24 Hours 

(Ut) Cfu/Cm2

241667 5.38

Sample Identification No. Bacteria On Treated 
Sample Cfu/Cm2 (At)

Log Of Bacteria On Treated 
Sample (At)

Antimicrobial Activity
R = (Ut - U0) – (At - U0)

High Pressure Laminate <6.25 <0.80 >4.61 (>99.99%)

26

Fire Resistant Requirement Result 

Smoke Development En-13501-L
Very Limited Smoke 

Development Of Class S1
Yes

Burning Droplets En-13501-L
No Burning Droplets Or 

Particle Of Class D0
Yes

SUMMARY OF KEY TEST RESULTS



TEST REPORT ON 
RESISTANCE TO SCRATCHING

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON RESISTANCE TO 
IMMERSION IN BOILING WATER

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON RESISTANCE TO 
IMPACT BY SMALL DIAMETER BALL

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON 
RESISTANCE TO DRY HEAT

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON 
RESISTANCE TO WET HEAT

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON RESISTANCE 
TO SURFACE WEAR

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON STAIN RESISTANCE

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON DIMENSIONAL 
STABILITY AT ELEVATED TEMPERATURE

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON SURFACE FINISH

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON SURFACE QUALITY

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON EDGE QUALITY

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON VISUAL INSPECTION

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON RESISTANCE 
TO WATER VAPOUR

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON FLATNESS

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON DENSITY

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON STRAIGHTNESS

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON DIMENSION

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON RESISTANCE TO 
IMPACT BY LARGE DIAMETER BALL

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON LIGHT FASTNESS

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON 
RESISTANCE TO STAINING

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



FORMALDEHYDE

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com



TEST REPORT ON ANTIVIRAL 



TEST REPORT ON ANTIBACTERIAL



TEST REPORT ON FR:BS1D0



Sample : High Pressure Decorative Laminates                                                        Report No. : 21000432/H

Sample : SAMRAT HPL COMPACT LAMINATES

Party’s Ref No. : Nil                                                                                                       Report Issue Date  : 01/03/2024

Customer Name & Address:
SAMRAT PLYWOOD LIMITED
SCO No. 827, 1st Floor, NAC Manimajra,
Chandigarh - 160101, INDIA

Job Code : STRC/21004679

Sample Received On : 26/02/2024

Date of Testing : 29/02/2024 To 01/03/2024

Sample quantity : 2 pcs

Sample Condition Physical Condition OK

Décor No. 113

Finish Suede

Thickness 6 MM

TEST CRETIFICATE

TEST RESULTS

Remarks : Temperature Rang :- 20 to 70oC.

Decision Rule : The decision rule as per SOP DR01 is applied wherever statement of conformity to a specification or 		
	 standard provided in the test report.

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com

S.No. Test Parameter Results Test Method

Chemical Testing

1 Coefficient of Linar Expansion (Thermal), mm/
mmoC

1.6* 10 (-5) ISO : 11359-2

COEFFICIENT OF LINEAR EXPANSION



TEST CRETIFICATE
(This cretificate is not valid without a hologram)

Sample : High Pressure Decorative Compact Panel
	   (Sample ID : CLADS9506-SUEDE)

Ref. No. : Nil
Issued To : SAMRAT PLYWOOD LIMITED
	      SCO No. 827, 1st Floor, NAC Manimajra,
	      Chandigarh - 160101, INDIA

Report No. : 1010814
Report Date : 04/11/2024
Job Code STRC/BM/1010814
Sample Received On : 01/11/2024
Sample Quantity : 3pcs

S. No.	  Test				    Result			 
Test Method

1.	 Thermal Conductivity, W/m.o K	 0.24			 
EN 12664-2001

2.	 Thickness, mm			   5.897			 
By micrometer

TEL : +971 4 3273123 • FAX : +971 4 2365308 • P.O.BOX : 123279 • DUBAI • UNITED ARAB EMIRATES
E-mail : info.dxb@wimpeylab.com        website : www.wimpeylab.com

THERMAL CONDUCTIVITY TEST REPORT



SAMRAT HPL COMPACT Revision : 00

TEST REPORT Date : 11.03.2024

Resistance of Samrat Hpl to airborne chemical stresses
Air and rain contain natural and manmade chemicals, such as :
• Carbon dioxide CO2

• Sulphur Oxides SOx
• Nitrous gases NOx
• Hydrogen chloride HCl

Samrat Hpl offer protection against weather and are largely resistant to acid rain
containing one or more of the above chemicals.

Samples’ surface appearance before and after the test:

Test Description : To study effect on Décor Surface of Samrat Hpl Compact
Compact Laminate-Clads upon immersion in 10% HCl for 24 hours.

S. No. Details of sampling and test Particulars

1. Sample Size/ Nos. per variant 100mm X 100 mm/ Four each

2. Thickness of samples 6.0mm

3. Decor description /Finis Vermilion Red (9275) Suede Finish
Arch Wood (9108) Suede Finish

4. Manufacture Standard EN 438-Part 6 2016, Grade EDF

5. Test Start Date 08.03.2024, 11.30 AM

6. Test Completion Date 11.03.2024, 11.30 AM

7. Sampling Method Random From Production

8. Conditioning None

9. Laboratory Environment Temperature:25˚±2ºC
Relative Humidity, RH 50± 5%

10. Discipline Chemical Testing

Sample before immersion Sample after immersion Remark

No Change in
surface
appearance of
the décor
No Change in
surface
appearance of
the décor

ACID RAIN RESISTANCE OF CLADS



SAMRAT HPL COMPACT Revision : 00

TEST REPORT Date : 11.03.2024

Test Results:

Conclusion : It is Demonstrated that in a 24-hour test with 10% Hydrochloric Acid there is no visible changes in 
the surface appearance of the panel.

Tested by : Sukesh Jangir								      
Checked by : Ankish Kumar

Validated & Approved by : GSRA Sharma

SL.
No

Particulars
of test

Test
condition

Test
Method

Observation

01 Resistance
to immersion
in 10% HCl
solution

Observe the
sample
specimen for
appearance
for a total test
Duration of
24 hours –on
8 hourly basis

In house.
Each
sample is
immersed
50mm
into the
test
solution

Time #9275 Suede #9108 Suede

After
8
hours

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion.

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion

After
16
hours

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion.

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion

After
24
hours

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion.

No visible changes 
in appearance and 
tested surface area 
is indistinguishable 
from the adjacent
unexposed portion

ACID RAIN RESISTANCE OF CLADS



CERTIFICATIONS

•	 ISI CERTIFICATE 

•	 ISO 45001 CERTIFICATE

•	 ISO 14001 CERTIFICATE

•	 ISO 9001 CERTIFICATE

•	 FSC CERTIFICATE

•	 CE CERTIFICATE

•	 GRIHA CERTIFICATE

•	 IGBC CERTIFICATE

•	 GREEN PRO CERTIFICATE

































ISO 45001 CERTIFICATE



ISO 14001 CERTIFICATE



ISO 9001 CERTIFICATE



FSC CERTIFICATE



CE CERTIFICATE



GRIHA CERTIFICATE



This is to certify that

Samrat Plywood Ltd
is an Annual Member of Indian Green Building Council (IGBC)

Bearing Membership No IGBCMM210191
This certificate shall be valid up to 29 December 2025

IGBC CERTIFICATE



GREEN PRO CERTIFICATE

GREEN PRO CERTIFICATE



GREEN PRO CERTIFICATE

GREEN PRO CERTIFICATE



Reach Us Here

Follow us onsamratply.in

SCO No. 827, 1st Floor, 
NAC Manimajra, 

Chandigarh - 160101, 
INDIA

info@samratply.in+91 8195960111




